
V
en

nl
ig

st
 le

s 
fø

lg
en

de
 n

ø
ye

:
Te

gn
in

ge
ne

 i 
de

nn
e 

ve
ile

dn
in

ge
n 

er
 k

un
 m

en
t f

or
 v

ei
le

dn
in

g 
til

 s
am

m
en

se
tti

ng
 o

g 
by

tte
 a

v 
bl

ad
.

E
ve

nt
ue

lle
 r

ep
ar

as
jo

ne
r 

m
å 

gj
ø

re
s 

av
 fo

rh
an

dl
er

 e
lle

r 
au

to
ris

er
t v

er
ks

te
d 

fo
r 

at
 fa

br
ik

an
t/i

m
po

rt
ø

r 
sk

al
 

ku
nn

e 
st

å 
an

sv
ar

lig
 fo

r 
pr

od
uk

te
t. 

11

69 68

FL
Tekstboks
25    4X55MM
25A 4X60MM
25B NUT 4MM

fl
Polygon

fl
Linie

fl
Tekstboks
70



Item no: Part no: Description: Qty: Item no: Part no: Description: Qty:
1 290170 Bolt (M6 x 12) 12 35 290204 Screw ( M4 x 30) 1
2 290171 Flat Washer ( 6MM ) 6 36 290205 Locking Washer ( 8MM ) 1
3 290172 Hex Nut ( M6) 18 37 290206 Flat Washer ( 8MM ) 13
4 290173 Nut ( M20 ) 1 38 290207 Capacitor Support 1
5 290174 Flat Washer ( 20MM ) 1 39 290208 Hex Nut ( M8) 1
6 290175 Outer Flange 1 40 290209 Turb Cover 8
7 290176 Anti-overheat plate 1 41 290210 Hex Bolt ( M8 x 80) 2
8 290177 Saw Blade 1 42 290211 Nut ( M10) 2
9 290178 Anti-overheat plate 1 43 290212 Main Frame - Front 1
10 290179 Front Guard 1 44 290213 Turb Cover II 2
11 290180 Inner Flange 1 45 290214 Locking Washer ( M8) 6
12 290181 Round Guard 1 46 290215 Hex Bolt ( M8 x 40) 2
13 290182 Inner Guard 1 47 290216 Main Frame - Rear 1
14 290183 Long Bolt 4 48 290217 Turb Cover III 2
15 290184 Bolt ( M10 x 25) 4 49 290218 Frame Support 2
16 290185 Motor Cover - Front 1 50 290219 Hex Bolt ( M8 x 45) 2
17 290186 Flat Washer ( 10MM ) 12 51 290220 Hex Bolt ( M6 x 40) 2
18 290187 Nut ( M10 ) 4 52 290221 Support Chain 2
19 290188 Bearing 1 53 290222 Turb Cover IV 2
20 290189 Flat Key ( 5 x 25) 1 54 290223 Extension Support - Long 1
21 290190 Rotator 1 55 290224 Bolt 2
22 290191 Round Pin ( 5 x 30) 1 56 290225 Hex Bolt ( M6 x 45) 4
23 290192 Breaker 1 57 290226 Rivet 4
24 290193 Switch Assembly 1 58 290227 Fasten Belt 1
25 290194 Bolt ( M4 x 55) 1 59 290228 Cr-head Screw ( M6) 2

25A 290194A Bolt ( M4 x 60) 1 60 290229 Pivoting 1Log Carriage 1
25B 290194B Møtrik M4 1 61 290230 Screw for Wood ( M4 x 10) 6
26 290195 Stator 1 62 290231 Soft Block - Short 1
27 290196 Bearing 1 63 290232 Soft Block - Long 1
28 290197 Motor Cover - inner 1 64 290233 Extension Support - Short 1
29 290198 Flying Fan 1 65 290234 Operation Handle 2
30 290199 Motor Fan Cover - End 1 66 290235 Cr-head Screw ( M6 x 20) 4
31 290200 Flat Washer ( 5MM ) 2 67 290236 Outer Guard 1
32 290201 Cr-head Screw ( M 4 x 12) 2 68 290237 Beskytter 1
33 290202 Junction Box 1 69 290238 Beskytter 1
34 290203 Capacitor 1

fl
Tekstboks


        70          290239          Komplet motor                               1






